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Defects before testing: None

Sample name: Art. MANI panca 3 posti

SAMPLE N° 236333

Overall dimensions: 1600 x 500 x 800 (h) mm

List performed tests:

1. Seat and back static load test EN 1728:2012+AC:2013
2. Seat and back fatigue test EN 1728:2012+AC:2013

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which regulate the electronic
signature systems.

aging Director

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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Date of issue: 24/08/17
Sample weight: Not determined
Sample name: Art. MANI panca 3 posti

Rear view
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ACCREDIA X
L'ENTE ITALIANO DI ACCREDITAMENTO -

. . B N° 0027
Tests, certification and research Membro degli MRA EA, IAF e ILAC

TEST REPORT ARRMET S.R.L.
VIAA. VOLTA 8
236333 / 1 33044 MANZANO (UD)
. ITALIA
Date received: 18/07/17
Date of test: 19/07/17
Date of issue: 24/08/17

Sample name: Art. MANI panca 3 posti

Seat and back static load test EN 1728:2012+AC:2013

Seat and back static load test, clause 6.4

Test results:

Seat load Back force Number R K
N N of cycles emarks
2.000 700 10 No defects
Seat front edge static load, clause 6.5
Seat load Number R K
N of cycles emarks
1.600 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

The test has been carried out simultaneously on the central position and one end position.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurgpean Directives which regulate the electronic

signature systems.

The sample name and, when rgleyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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Date received: 18/07/17
Date of test: 10/08/17
Date of issue: 24/08/17
Sample name: Art. MANI panca 3 posti

Seat and back fatigue test EN 1728:2012+AC:2013

Seat and back fatigue test, clause 6.17

Test results:

Seat force | Back force Number
N N of cycles Remarks
1.000 300 200.000 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

The test has been carried out simultaneously on the central position and one end position.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.
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